STC Test Report

Date :2011-11-02 - Page 1 of 1
No. :HC289608

One submitted samp o be 1.6mm Thicknes

Date Sample(s) Received : 2011-10-18

Date Tested : 2011-10-19 to 2011-11-01

Investigation Requested  : Chemical composition as per BS EN 10139 : 1997 Table 1
(Carbon, Phosphorous, Sulphur & Manganese)

1.6mm Thickn

Chemical compositio

- Carbon Below 0.01%
- Phosphorous 0.01%
- Sulphur ' Below 0.01%
- Manganese 0.14%

U ¥tk Kuen, Joey
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The Hong Kong Standards and Testing Centre Ltd.

10 Dai Wang Street, Taipo Industrial Estate, N. T., Hang Kang
Tel: (852) 2666 1888 Fax: (852} 2664 4353 E-mall: hkste@hkstc.org  Homepage: www.stc-graup.org

This report shall not be repreduced unless with pifor written approval from The Heng Kong Standards and Testing Centre Ltd.
For Conditions of Issuance of this test report, please refer to the overleaf or Homepage.




Date :2011-11-02 Page 1 of 1
No. :HC289609

Applicant (

One submitted sampl

Date Sample(s) Received : 2011-10-18

Date Tested : 2011-10-19 t0 2011-11-0}

Investigation Requested  : Chemical composition as per BS EN 10139 : 1997 Table 1
{Carbon, Phosphorous, Sulphur & Manganese)

Chemical compositio .
- Carbon 0.03%
- Phosphorous 0.01%
- Sulphur Below 0.01%
- Manganese 0.19%

Kong Standards and Testing Centre Ltd.

#4%%% End of Test Report #%*%%

The Hong Kong Standards and Testing Centre Lid.

10 Dai Wang Streel, Taipo Industrial Estate, N. T., Hong Kong
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This report shall not be reproduced unless with prier written approva! from The Hong Kong Siandards and Testing Centre Ltd.
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